
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        Mn       P        S        Si       Cu       Cr       Ni       Mo       Alt      V        Cb       Ti

192114      ASTM A36/ASME SA36 ED07 AD08 0 0.180    0.880    0.011    0.009    0.231    0.020    0.010    0.020    0.005    0.027    0.002    0.002    0.003

192115      ASTM A36/ASME SA36 ED07 AD08 0 0.176    0.870    0.010    0.004    0.200    0.030    0.010    0.020    0.004    0.027    0.001    0.002    0.003

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

192114          3100            46581081        1.0000          41.924(KSI)     70.845(KSI)     29(%)           8

192114          4020            46581161        1.2500          44.912(KSI)     67.052(KSI)     28(%)           8

192114          4110            46581591        0.9843          40.810(KSI)     69.230(KSI)     25(%)           8

192114          4120            46581041        1.0000          40.662(KSI)     70.861(KSI)     28(%)           8

192115          3030            46580921        1.0000          41.822(KSI)     70.726(KSI)     31(%)           8

192115          3110            46581601        0.9843          41.835(KSI)     70.310(KSI)     29(%)           8

192115          4070            46580791        1.0000          39.433(KSI)     70.060(KSI)     28(%)           8

192115          4100            46581641        0.9843          40.673(KSI)     69.264(KSI)     27(%)           8

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA         PED.CLIENTE

192114          4120            46581041        1.0000          72.0000      240.0000        0000502706      000040       1001187958      6011

192114          4120            46581042        1.0000          72.0000      240.0000        0000502706      000040       1001187958      6011

192115          3010            46580871        1.0000          72.0000      240.0000        0000502706      000040       1001187958      6011

COLADA          PLANCHON        NO.PLACA        NORMA

192114          4120            46581041        A-6

192114          4120            46581042        A-6

192115          3010            46580871        A-6

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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Y/O PRUEBAS MOSTRADAS EN ESTE REPORTE
SON CORRECTOS Y ESTAN CONTENIDOS EN
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